
F:\Data\Shared Data\Agendas\Municipal Authority Agendas\2023 MA Agendas\02-13-23\2-13-2023 Agenda.doc 
 

 
 

 EAST GOSHEN MUNICIPAL AUTHORITY 
February 13, 2023 

7:00 
 
 
 

 
1. CALL TO ORDER/PLEDGE OF ALLEGIANCE/MOMENT OF SILENCE 

a. Ask if anyone will be taping the meeting 
         

2. CHAIRMAN’S REPORT/OTHER MEMBERS REPORTS 
 

3. SEWER REPORTS 
 

a. Director of Public Works Report 
b. Pennoni Engineer’s Report 
c. Big Fish Environmental Report 

 
4. APPROVAL OF MINUTES 

 
             a.  January 9, 2023 
            

5.  APPROVAL OF INVOICES   
  
Exeter Supply Co        Invoice #371365   $5,025.79 (paid) 
Exeter Supply Co        Invoice #371359   $2,642.00 (paid) 
Excelsior Blower Systems   Invoice #0912367-IN   $5,221.00 (paid) 
[...]
maintenance by cleaning and sealing the concrete floors.  
 
Alarms: We responded to 11 alarms for January. 
  
PA 1 Calls: We responded to over 60 PA One Calls for the month January.  
 
 Monthly Rainfall: 4.95 inches of rain for the month of January. 
 
Lateral repairs or Caps:   We had eight lateral repairs and 12 caps replaced in January. 
 









 

Christiana Executive Campus 

121 Continental Drive, Suite 207 

Newark, DE 19713 

T: 302-655-4451 

F: 302-654-2895 

 

www.pennoni.com 

EAST GOSHEN MUNICIPAL AUTHORITY 

ENGINEER’S REPORT 

February 9, 2023 

 

Ridley Creek Sewage Treatment Plant (RCSTP) 

• Caustic Soda Conversion – No activity by Pennoni since our last report. We will provide assistance as 

needed during the Township’s construction of the system.  

• UV Disinfection System – We responded to Glasco on questions regarding minor modifications to the 

UV fabrication design. The system is being fabricated, and delivery was expected in late February or 

early March 2023. We will request an updated schedule from Glasco and request if delivery can be 

rescheduled to April-May timeframe per the schedule below. 

We continued preparation of the mechanical and electrical construction bid document including a 

field scoping meeting for electric work with a contractor. The tentative schedule follows: 

• Bid Advertisement – late February 

• Bids Due – late March 

• Award Consideration – April 10, 2023 at the Municipal Authority Meeting 

• Generator #2 Replacement – We obtained CoStars pricing from Premium Power Services for a 

Cummins’ 500 kW and 600 kW diesel generators. The 500 kW was recommended as it is the same size 

as the existing generator, and no additional loads are projected to necessitate an increased size. The 

500 kW unit, ATS, and supporting equipment was ordered, and we are awaiting shop drawings for 

review. The lead times on the generator and ATS are 43 weeks and 22 weeks respectively. 

• Operating Cost Analysis – As requested by the MA, we are evaluating the operating costs of the RCSTP 

in an effort to benchmark against other WWTP’s. Dave Ware has provided financial data that we will 

analyze, and we will provide our observations upon completion of the analysis. 

Westtown Way Pump Station 

• No update since our last report. 

Sanitary Sewer Pipe Rehab 

• Supplee Valley – No have updated the construction scope and construction cost estimate for pipe 

lining the remainder of the asbestos cement sewers in the neighborhood and will submit to the 

Township for review. We anticipate bidding the project in March 2023 with construction in mid-2023. 

• Hershey’s Mill Estates – We reviewed additional shop drawings, coordinated with the Township to 

purchase additional piping and fittings, and provided additional pre-construction and construction 

coordination assistance. 

The contractor, Joao & Bradley, mobilized on January 16. Erosion and sediment controls have been 

installed, and they started pipe installation at the downstream end on February 8. They constructed 

the first pipe run of approximately 224 LF and a manhole replacement the first day. We are performing 

nearly full-time inspection during the pipe installation work.   

We also prepared a PADEP GP-8 permit application for the additional wetland crossing at the 

upstream end of the project site to allow for additional construction access off of Tanglewood Drive 



EGMAU23001 February 9, 2023 Page 2 

East Goshen Municipal Authority  Engineer’s Report 

 

P:\Projects\EGMA\Memos to Board\2023\Engineers Report 2023-02-09.docx 

and are awaiting their direction. The permit application is being coordinated with Township for 

electronic submission to PADEP. 

• Ridley Creek Exposed Sewer Rehab – A full PADEP permit application has been prepared and will be 

submitted to PADEP in follow-up to the emergency authorization now that construction has been 

completed.  

• Chester Creek Interceptor – Mark provided TV videos of the recent cleaning and televising of the 

downstream end of the interceptor that we will review to evaluate need for repairs. 

New Connections 

• 301 Reservoir Road – No activity by Pennoni since our last report. 

• 1671 and 1681 Strasburg Road – We prepared a study to evaluate extension of public sewer that is 

submitted under separate cover. 

Chapter 94 Reports 

• We have begun preparation of the 2022 reports for the Ridley Creek, Chester Creek (West Goshen), 

and Westtown systems. 

 

END OF REPORT



 

RCSTP Monthly Operations Report 

February 2023 

Executive Summary 
 
The Ridley Creek sewage treatment plant outfall 001 met all effluent limitations regarding water 
quality for January 2023. All supplemental reports were submitted for the month of December with 
the eDMR Discharge to the Applebrook irrigation lagoon remaining offline  Chemical usage 
utilized for total alkalinity remained consistent with previous months. Aluminum sulfate solution 
volumes increased to a daily average of 74.4 compared to the previous month at 72.6 gpd to 
achieve phosphorus removal. No significant mechanical or operational issues were observed 
during the sludge dewatering equipment or SBR treatment process. Sludge dewatering continued 
at 524,613 gallons or more per month. There were no odor complaints during the month.      
 

Table 1 

 
 
 
Treatment Process Operation  

Table 1 illustrates the final effluent composite sample data reported for outfall 001 January 
2023. The month-to-date average total phosphorus was reported as 0.12 mg/L compared to the 
permit limitation of 0.50 mg/L. The TSS samples were consistently in single digits. The results 
remain below the weekly maximum of 15 mg/L. The draft monthly average TSS is reported as 
6.5 mg/L compared to the discharge limitation of 10 mg/L.   

The final effluent test results demonstrate that the biological treatment performed well during 
January. The sequencing batch reactors (SBRs) numbered 2, 3, and 4 were in service. Process 
monitoring of each SBR included ammonia as N, nitrite as N, Nitrate as N, COD, SSV, MLSS, 
and total phosphorus. Daily analysis of the final effluent flow equalization grab sample for total 
phosphorus is ongoing. Sample collection and analysis of the influent wastewater collected at the 
influent pump station wet well is ongoing.   

Flow
MGD 

Average mg/L
lbs/ 

month mg/L
lbs/ 

month mg/L
lbs/ 

month mg/L
lbs/ 

month mg/L
lbs/ 

month
Geo 

Mean
Geo 

Mean
0.75 10 62 Report Report 10 62 2.5 44 0.5 3 200 1,000

Inst. Max 20 94 15 94 5 1 Report Report Report

January 10, 2023 0.383 2.0 6.4 5.81 18.6 7.0 22.4 0.10 0.32 0.12 0.38 9 0.9542 NS NS NS
January 17, 2023 0.335 2.0 5.6 7.50 21.0 7.0 19.6 0.10 0.28 0.11 0.31 6 0.7782 NS NS NS
January 24, 2023 0.364 2.0 6.1 5.52 16.8 6.5 19.7 0.10 0.30 0.15 0.46 21 1.3222 NS NS NS
January 31, 2023 0.396 2.0 6.6 9.21 30.4 6.0 19.8 0.10 0.33 0.10 0.33 1 0.0000 NS NS NS

Average 0.370 2.0 6.2 7.01 21.7 6.6 20.4 0.10 0.31 0.12 0.37 9 0.7637 NA NA NA
Minimum 0.335 2.0 5.6 5.52 16.8 6.0 19.6 0.10 0.28 0.10 0.31 1 0.0000 NA NA NA
Maximum 0.396 2.0 6.6 9.21 30.4 7.0 22.4 0.10 0.33 0.15 0.46 21 1.3222 NA NA NA

Total Phosphorus Fecal Coliform

 January 2023- Final Effluent - Outfall 001

NPDES Permit 
Discharge Limitations

CBOD5 Total Nitrogen TSS NH4-N Ultraviolet 
light 

intesity

Copper, 
Total

Zinc, 
Total

          Sample Date



 
 

Page 2 of 3 
 

Discharge to the Applebrook irrigation lagoon, outfall 002 remains offline. 

The influent wastewater pollutant concentrations and loading entering the wastewater treatment 
facility generally remained within the design concentration and organic loading values. The TSS 
and CBOD5 monthly average weekly concentrations were generally observed to be less than the 
design parameters for the treatment process. 

Table 2 presents the pollutant data for the influent wastewater collected at the doghouse manhole 
during January 2023. 

Table 2

 
The foam on the SBR surface remained consistent with December, with approximately 15% to 
20% coverage of the surface area. The foam thickness is approximately 2 inches and is light to 
medium brown. These conditions may contribute to a decrease in clarity within the final effluent 
post-flow equalization basins; however, the clarity is improved after passing through the disc 
filters. The operation strategy is to lower the MLSS to maintain a F:M ratio of 0.06 while ensuring 
the ammonia effluent discharge concentration remains within the seasonal limit of 2.5 mg/L.  

PA DEP 

No activity 

Pennoni Associates 

Provided effluent and influent monthly reports for the Chapter 94 report. 

Significant Rainfall  

During January, there were Thirteen (13) days when rainfall. There were three (3) events where 
the rainfall exceeded 0.5 inches in 24 hours. 

20 January   0.80 inches 

23 January   0.85 inches 

26 January   1.13 inches 

The total rainfall for the month of January was a total 3.89 inches. 

Flow
mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day

335 2,098 NA NA 320 2,001 32 200 48 301 9.1 57

January 10, 2023 0.291 262 637 229 556 266 646 32.4 79 41.8 102 6.1 14.8
January 17, 2023 0.377 499 1,571 186 585 176 554 32.0 101 42.0 132 5.57 17.5
January 1, 1900 0.419 102 356 112 391 112 391 22.2 77 24.7 86.2 2.88 10.1

January 31, 2023 0.448 237 886 218 815 242 905 29.4 110 42.0 157 4.85 18.1
Average 0.384 275 862 186 587 199 624 29 92 37.6 119 4.85 15.1

Minimum 0.291 102 356 112.0 391 112 391 22 77 24.7 86 2.88 10.1
Maximum 0.448 499 1,571 229 815 266 905 32 110 42.0 157 6.08 18.1

NH4-N TKN, mg/L
Phosphorus,Total, 

mg/L

MGD 
Average

January 2023 - Influent Wastewater

Design Basis
BOD5 CBOD5 TSS

          Sample Date



 
 

Page 3 of 3 
 

Chemical Usage:  

  January 2023 

Chemical Daily Average Total Monthly 

Soda Ash, pounds 297 9,210 

Aluminium Sulfate solution, gal 74.4 2,306 

Sludge Dewatering, gal* 23,846 524,613 

     *The centrifuge was operated 22 days during the month. 

Flow data: 

January 2023 

Flow Meter Location Total Volume for 
Month, MG 

Average Daily 
Flow, gpd 

Daily Maximum 
Flow, gpd 

Influent Wastewater to 
Screening Building* 13.195 425,628 572,640 

Influent Wastewater to 
SBRs* 14.372 463,599 609,792 

Internal Recycle** 1.777 37,972 129,082 

Treated Effluent to Disc 
Filters 13.813 445,564 571,776 

Final Effluent Discharge 

 
11.341 366,000 466,000 

Applebrook Golf Course 0 0 0 

 

During January, the average monthly influent wastewater flow measured at the “field” flow meter 
was 425,628 gallons/day compared to the influent flow into the SBRs as 463,599 gallons/day. 
The difference between the daily averages is 37,971 gpd, consistent with the average daily 
volume of internal recycle flow of 37,972 gpd. These values are considered typical as the flows 
to the SBR should be greater due to including all the internal recycle flows.   

 

Minor Preventative Maintenance 

Flushed chemical feed lines to the SBRs. 

Cleaned final effluent weir trough daily 

Skimmed surface of disc filters daily 

Drained and cleaned disc filters bi-weekly 

Cleaned buildings and laboratory 



MA 1-9-23 draft 1  

DRAFT 1 
EAST GOSHEN TOWNSHIP MUNICIPAL AUTHORITY 2 

MEETING MINUTES 3 
     January 9, 2023  4 

 5 
The East Goshen Township Municipal Authority held their regular meeting on Monday,   6 
January 9, 2023 at 7:00 pm. at the Township Building. Members in attendance are indicated in 7 
BOLD:  8 
Walter Wujcik, Chairman 9 
Kevin Cummings, Vice Chairman  10 
Dana Pizarro   11 
Jack Yahraes 12 
 Also in attendance were: Mark Miller (Director of Public Works), Mike Ellis (Pennoni 13 
representative), Ellen Koopman (Attorney), Dave Ware (Finance Director), Michael Lynch 14 
(Township Supervisor) and Scott Towler (Big Fish) on the phone.  15 
 16 
  17 
COMMON ACRONYMS: 18 
BFES – Big Fish Environmental Services  MA- Municipal Authority 19 
BOS – Board of Supervisors   NPDES – National Pollutant Discharge Elimination System 20 
CB – Conservancy Board    PC – Planning Commission 21 
DEP – Department of Environmental Protection PM – Prevention Maintenance  22 
EPA – Environmental protection Agency  PR – Park & Recreation Board 23 
HC – Historical Commission   RCSTP – Ridley Creek Sewer Treatment Plant  24 
I&I – Inflow & Infiltration    SBR – Sequencing Batch Reactor 25 
LCSTP – Lockwood Chase Sewer Treatment Plant SSO – Sanitary System Overflow 26 
PWD – Public Works Department      WAS – Waste Activated Sludge 27 
 28 
Call to Order & Pledge of Allegiance   29 
Walter called the meeting to order at 7:00 pm and led those present in the Pledge of Allegiance.  30 
He asked for a moment of silence for our troops and First Responders.  31 
He asked if anyone would be recording the meeting.  There was no response. 32 
 33 
 34 
Chairman’s Report 35 
1.  Reorganization was held: Jack made the following motion to elect  36 
 Kevin Cummings, Chairman 37 
 Dana Pizarro, Vice Chairman 38 
 Walter Wujcik, Treasurer 39 
 Jack Yahres, Secretary 40 
 New Member, Assistant Secretary/Treasurer 41 
Dana seconded the motion.  The motion passed unanimously. 42 
      43 
 44 
SEWER REPORTS 45 
1.  Director of Public Works, Mark Miller’s report for January 9, 2023 46 
Monthly Flows – The average daily flow to West Goshen was 673,239 per day. 47 
 48 
Meters:   The meters were read on a daily basis.   49 



MA 1-9-23 draft 2  

 1 
C.C. Collection:  All pump stations were visited on a daily basis.  The wet wells were washed down.   2 
We received a call from a resident on Glenmont Lane who sated that sewage was backing up into his 3 
home.  We went down and found that his trap was full of grease and the clean out stack pipe was out 4 
of the hub.  I gave him a copy of the local contractors to call to get it repaired. 5 
 6 
C.C. Interceptor:  We are in the process of scheduling to televise the truck line from Strasburg Road 7 
down to the Westtown Way meter.  This work has to be done between the hours of 12:00 am to 5:00 8 
am and we have to plug the lines so we can get a full visual of the pipe. 9 
 10 
R.C. Collection:  The pump stations were visited on a daily basis. We received a seal failure alarm 11 
on Christmas day so I changed the run sequence so the pump would only run if the other pump could 12 
not keep up with the flow.  We swapped the pump out the next day.  We cleared the sanitary sewer 13 
line right of way through the gold course.  While we were clearing the right of way, we pulled the 14 
manhole lids to check the condition of the manholes, which were fine.  Hibberd Lane meter locked up 15 
this month.  John Laidley was called in to repair the issue.  The meter is up and running. 16 
 17 
Ridley Creek Plant:  We performed general maintenance as needed.  We had a problem with pump 18 
#2 for the utility water.  We are scheduled to clean the line from metering manhole into the screen 19 
room.  We had Lenni cut out power to the plant while PECO did repairs on Line Road.  20 
 21 
Hershey Mill Sewer Line Replacement – I have been keeping the residents informed on what the 22 
status of the project is.  I had asked Mike to have his people stake out the easements thinking this 23 
would get the residents’ attention, which it did. I have been speaking to residents advising them that 24 
we would be utilizing the easements.  Public Works still has to put the roads in for the contractor, 25 
which we hope to start next week.  We can discuss further at the meeting. 26 
Note: They started the two roads for the contractors today. 27 
 28 
Alarms:  We responded to 21 alarms for December.  29 
 30 
PA 1 Calls:  We responded to over 57 PA One Calls for the month of December. 31 
 32 
Monthly Rainfall:  6.20 inches of rain for the month of December. 33 
 34 
Lateral Repairs or Caps: We had two cleanout repairs for December. 35 
 36 
 37 
 38 
2.   Pennoni Engineer’s Report dated December 9, 2022  39 
 40 

Ridley Creek Sewage Treatment Plant (RCSTP) 41 